;‘, )
Minden-Gardnerville Sanitation wistrict

eyt el ——]
P. O. BOX 568

MINDEN, NEVADA 89423
702 / 782-3546

NOTICE OF REGULAR MEETING, TUESDAY, JANUARY 6, 1987, 7:30 P.M., BOARD ROOM, MGSD
TREATMENT PLANT, 1790 HWY. 395, MINDEN, NEVADA

AGENDA:
7:30 P.
7:

o 0 9~

35

145
155
:05
:15
:30

8:45

10:
10:
10:
10:
11:
11:
11:

Piease Note:

: 00
:20
:30
:45

M.

Call to Order

Minutes of December 2, 1986, December 10, 1986 and December 17, 1986
Oath of Office for Newly Elected Board of Trustees

Election of MGSD Board Officers

Dick Clark--Plan Approval

Robert Cook--Public Hearing for Contract of Sewer Service
Stoddard Jacobsen--Public Hearing for Contract of Sewer Service
Spring Lane--Raymond SmithjLPTan Approval
[...]
that the MGSD Board does not want the Carson Valley Inn to build over the easement
due to probable maintenance and feels that relining the 1ine with the Spirolite prod-
uct would give at least 50 years of a maintenance free Tine. Mr. 0'Reilly requested




D )

Minutes

Minden-Gardnerville Sanitation District
June 2, 1987

Page 4

that MGSD allow the Carson VYalley Inn to hire Spirolite to engineer the line and
allow construction over the easement to meet the Carson Valley Inn's needs and aiso
the needs of MGSD. The Chairman thanked the Carson Valley Inn's representatives and
also the Spirolite representatives for their presentation and related that it appear-
ed to be a good product. The Board will consider the product, but due to the press-
ing hour and other matters on the agenda, the board would have to move on to the next
agenda item.

Attorney's Report: -John Dayis informed the board that he had reviewed the proposed
agreement for the government pooling fund which had been received from the State and
advised that he felt it was acceptahle to MGSD.

John Davis informed the Board that he had reviewed the Collateral Custodial Agreement
that Valley Bank wished MGSD to sign for collateral over their $100,000 insurance
amount. John felt it is probably as good as any bank will do.

~John Davis discussed the revised ordinance with the board and related that it was
brought to his attention that Ordinance #31, Part one, Section IX, Paragraph P3c does
not take into consideration the collection of the tax adjustment for contract of

sewer service as does property that is annexed and the tax adjustment should be’col-
lected on a quarterly basis. John felt that the problem could be solved by deleting
the word "connected" and adding an additional sentence to-read: Billing will be on

a quarterly basis. Discussion followed, John informed the board that time will not
allow. the public héaring. for the ordinance change for swimming pools and car washes
until August 4, 1987. John read the ordinance change for swimming pools and car washes
aloud. Motion by Louis Neddenriep to delete the word "connected" and add the sentence:
Billing to be on a quarterly basis for ordinance #31, Part one, Section IX, Paragraph
P3c. Seconded by William Nelson. Motion carried.

Sunset Park Subdivision-Extension Request--Represented by Roy Hibdon. Mr. Hibdon re-
lated to the board that he must pay the capacity and acreage fee for his contract of
sewer service by June 4, 1987. Escrow is scheduled to close on June 3, 1987 and the
fees should be available to pay MGSD's fees on June 4, 1987. Mr. Hibdon related that
he could see no problem in that the fees would be paid on time, but just in case the
escrow did not close on time he was requesting a five day extension for payment of
the fees to MGSD. Discussion followed, The Vice-Chairman related that he could see
no problem 1in granting Mr. Hibdon an extension, but the courtesy should be extended
to anyone else who wished an extension. Motion by Louis Neddenriep to grant an ex-
tension to Roy Hibdon for payment of the acreage and capacity fees for the Sunset
Park project to June 10, 1987. Seconded by Vic Pedrojetti. Motion carried.

Engineer's Report: Bruce Scott asked for direction from the. board regarding the
necessary inspection for the line construction for the Leatham project. The board
directed that Leatham would be responsible for the costs incurred for inspection.
Discussion followed regarding a special meeting for approval of the Leatham project.
The board set June 11, 1987 at 7:30 P.M. for a special meeting for approval of the
Leatham project. '




\
.
gy
-
—r

Minutes

Minden-Gardnerville Sanitation District
June 2, 1987

Page 5

Bruce Scott related to the board that per their instructions, he has checked into the
acreage north of the plant for possible purchase by MGSD. The acreage involved is
about 60 acres. Discussion followed. The board directed Bruce to contact the owner
and inquire if they are interested in selling the acreage and at what price.

Bruce Scott presented change order #7 for the land application project which extends
the contract period by 120 days and includes $750.00 for a Manning Retrofit Kit at

one of the pump stations which is grant eligible. Bruce also related that the retain-
age should be Towered from $5,000 to $2,000. Motion by William Nelson to approve
change order #7 and to reduce the retainage to $2,000 for Henderson Construction for
the Tand application project. Seconded by Vic Pedrojetti. Motion carried.

Bruce Scott informed the board that he had ordered the title report. for the Miller
property for the Tine rehabilitation project. Bruce discussed installing the line
Jjust inside Miller's property on Hwy. 395 due to the irrigation pipe in the same
vicinity. Discussion followed concerning easement across the rear of Miller's prop-
erty and down the middle of the adjacent Limh and Lee property. The board directed
Bruce to talk to John Limb concerning a possible easement through the Limb and Lee
property.

Bruce Scott informed the board that sampling wil]l have to be done on the tailwater
as per EPA requirements. The samples will have to be sent to another Taboratory for
analysis, as the MGSD Taboratory cannot handle the samples.

Bruce Scott discussed the fact that with the Tand application project coming on line
and the other improvements that are being implemented at MGSD that it will only be

a matter of time until MGSD will need additonal man power and perhaps the board
should begin considering the addition of at least some part time help.

Secretary's Report: Bonnie Sarasola related to the board that it is customary for
the board to hold a personnel meeting in June. The board advised that a personnel
meeting date would be discussed at the special meeting set for June 11, 1987.

Bonnie Sarasola asked for board direction concerning the agreement required by the
State for the government pool account as discussed earlier in the meeting by John
Dayis, The board felt that the agreement required by the State was in order and
directed the secretary to order the necessary agreement from the State for MGSD.

Bonnie Sarasola asked for the board's wishes concerning signing of the Collateral
Custodial Agreement requested by Valley Bank which had been discussed eariier in the
meeting by John Dayis. The board directed that they did not wish to sign the agreement.

Meeting adjourned: 12;15 P.M.

Approved: 7~ 7 87 By: @@‘4/\0(,




- e O

CWC-HDR, Inc. 3461 Robin Leng Teiecnone Weler Resources

An HDR infrastrusture PO, Box Big 818 8771695 YWasiewaizr

Company Cameron Park, Ceiliprniz industrial
85682-8413 Hazardous Wasiz

881/125-01-41
May 18, 1987

Mr. Daniel Hellwinkel

Chairman and Board of Trustees
Minden-Gardnerville Sanitation District
P.0. Box 568

Minden, NV 89423

REFERENCE: ALTERNATIVES FOR EXPANDING WASTEWATER TREATMENT PLANT
ATTENTION: Mr. David LaBarbara, Superintendent

Gentlemen:

As directed by the Board, we have made an evaluation of the existing
wastewater treatment plant, and have developed a plan for expanding the
treatment capacity. The complete report is attached for your review, and
is summarized here for your convenience. The evaiuation was divided
between the major unit processes at the plant, and these are:

] Influent Pumping Station

. Headworks - Mechanical Screening
- Grit Removal System
) Secondary (Biological) Treatment

. Final Clarification
(] Anaerobic Digestion

Fach of these areas is described briefliy.
Influent Pumping Station

The influent pumping station has a firm capacity (one pump operation and
one pump as a backup) of 3,000 gpm (4.3 mgd). This peak pumping capacity
is equivalent to an annual average daily flow of 1.2 mgd. This station
will have to be expanded in the near future. Three alternatives were
evaluated. Modification of the existing pumping station is the least
expensive alternative, with an estimated cost of $197,700. This 1is the
recommended alternative.

Headworks - Mechanical Screening--

Plant staff have experienced plugging problems around the plant in both
lines and pumps. An influent bar screen is proposed to be installed
upstream of the Parshall flume. The estimated construction cost for this
work is $221,400. We recommend that this be installed immediately.



Mr. Daniel Hellwinkel

Chairman and Board of Trustees
May 18, 1987

Page 2

Headworks - Grit Removal System--

The existing grit system contains a single basin and no bypass channel.
The system s unreliabie and inefficient. Grit can cause significant
wear on mechanical equipment if it is not removed. We recommend that the
grit system be expanded, diffused air added, and modifications made to
the building. The grit pumps would have a backup unit, and two new grit
washers (classifier) would be installed. This modification would provide
the District with a reliable system for all future flows. The estimated
construction costs for the grit system modifications is $344,800.

Secondary (Biological) Treatment Process

The existing trickiing filter at the MGSD plant has not been able to
reduce the soluble (dissolved) BOD during cold weather, and as a result,
moderate discharge violations have occurred. We recommend that a short
detention time aeration basin be constructed to reduce the soluble BOD
concentration. This process has been used at many treatment plants and
is known as the trickling filter/solids contact (TF/SC) process. Two
alternatives were evaluated. One uses the existing aeration basin (orig-
inal plant) and the other alternative is based on the construction of a
new system. Based on a present-worth analysis, the existing aeration
basins should be used. The estimated construction cost for this work is
$433,500,

We also evaluated the performance of the trickling filter using another
commonly used design equation. The projected results did not match the
actual plant operating data, which indicates that other factors are
influencing performance at the MGSD plant which are not modelled by
normally used predictive equations.

Final Clarifier

The capacity of the final clarifier was checked for use with the TF/SC
process. It does not have sufficient capacity for the projected acti-
vated sludge process. A new final clarifier will be needed sooner than
originally anticipated. Another alternative is to add a dijute solution
of polymer to the effluent prior to the clarifier. This will coagulate
the solids and help to clarify the water. This last suggestion is recom-
mended for implementation. The costs are small because the polymer
system in the solids building can be used. Only a short length of 1"
pipe needs to be installed.

Anaerobic Digestion

The existing .digester has operated satisfactorily over the years, but
recently plant staff have experienced difficulty in operating the unit
efficiently. Two alternatives were considered to improve the digestion
performance. The first was to construct a new digester and the second



o >

Mr. Daniel Hellwinkel

Chairman and Board of Trustees
May 18, 1987

Page 3

alternative is to improve the mixing in the existing unit. Based on the
improved reliability, efficiency, and the backup capability, we recom-
mend that the District plan to construct a new digester. The estimated
construction cost is $602,700.

Summary

We have developed a series of recommended improvements for the MGSD
plant. The costs for these improvements are summarized below:

SUMMARY OF CONSTRUCTION COSTS AND IMPLEMENTATION DATES

Construction Implementation

Item Cost Date
Influent Pumping Station - § 202,800 1995
Mechanical Bar Screen 221,400 1988
Grit Basin 344,800 1990
Secondary Process 433,500 1988
{Aeration Basin)

Secondary Clarifier 586,800 1990
Anaerobic Digester 602,700 1988
TOTAL $2,402,000

If the recommended facilities are constructed, the District will
increase the treatment capacity to about 2 mgd. This additional capacity
will be available during the winter months due to the effectiveness of
the solids contact- {activated sludge) process. This process has proven
reliable in many other installations, and will operate efficiently at

the District plant.

The required improvements can be prioritized to allow the District suf-
ficient time to obtain the needed funds. However, the biological process
modifications and the 1nf1uent screening should be implemented as soon
as possible.

We would be pieased to meet with the Board at its convenience to discuss
these recommendations. Please let us know if and when you would like to
discuss these recommendations.

Very truly yours,
CZ?C*6Z<4iZf 467 dzybééf;247zz3
Robert B. Williams

RBW:mlb

Enclosure



Minden-Gardnerville Sanitation District

P. O. BOX 568
MINDEN, NEVADA 89423
702 / 782-3546

NOTICE OF SPECIAL MEETING, THURSDAY, JUNE 11, 1987, 7:30 P.M., BOARD ROOM,

MGSD TREATMENT PLANT, 1790 HWY. 395, MINDEN, NEVADA

AGENDA:
7:30 P.M. Call to Order

7:35 Sierra Vista--Plan Approval
7:55 Personnel Session

8:10 Public Commentary

8:20 Adjournment

F. Sarasola-

Please do not remove until June 12, 1987



- . Ai\ - - - . ' - L]
Minc¢_h-Gardnerville Samtahon‘\):strict

P. 0. Box 568
MINDEN, NEVADA 89423

Minutes of special meeting, Thursday, JuneA11, 1987, 7:30 P.M., Board Room, MGSD
Treatment Plant, 1790 Hwy. 395, Minden, Nevada

Board Members Present:

Vic Pedrojetti, William Nelson, Jerome Etchegoyhen, Louis Neddenriep and Daniel
Hellwinkel

Staff Members Present:
Bruce Scott, John Davis, David LaBarbara and Bonnie Sarasola

Others Present:
Dean Higginbothan and Walt Leatham

Sierra Vista--Plan Approval--Represented by Dean Higginbothan and Walt Leatham. The
Board discussed the five stubs ten feet from the main contained in the agreement be-
tween Leatham and Hussman. John Davis adyised that the agreement between Hussman and
Leatham should not be a concern of MGSD. Discussion foliowed relative to an eight
inch line being a main, reason for going through Hussman property, advantage of stub-
bing and not breaking into the main at a Tlater date, lateral connection point. Bruce
Scott wished to have the Tocations of the stubs for Hussman on the plans and the lat-
erals plugged. Motion by Jerome Etchegoyhen to accept the easements for the Sierra
Vista project. Seconded by William Nelson. Discussion followed concerning ten feet
along Hwy. 756 that MGSD may wish access. Mr, Leatham related that he may wish to be
compensated for access by MGSD. Discussion followed concerning the area to be served,
sewering for the Lund property. John Davis informed the Board that he was unabTle to
check the courses and distances of the legal descriptions because the necessary maps
do not exist. However, he felt that Bruce Scott's office had checked the numerical
numbers. Bruce related that his staff had checked the descriptions and he was satis-
fied that they were correct. The Chairman then calied for the vote being: 5 ayes,

0 nays. Motion carried. The Chairman related that he had two concerns concerning
the plans, being access for maintenance and how the Tine could be handled under flood-
ing conditions. Bruce Scott explained the manhole at the junction of the Leatham 1ine
with the GRGID Tine and felt it could be plugged effectively during fiood conditions.
Bruce also related that the inside of the manhole should be worked with mortar to
smooth the flow Tine. Discussion followed concerning flood conditions and how MGSD
would handle. The Chairman discussed accessibility to the Tine for maintenance in
the pasture area. Mr, Higginbothan related that the easements allow accessitility

by MGSD., Motion by Louis Neddenriep that all easements relating to the Sjerra Vista
project be properly recorded, Seconded by Jerome Etchegoyhen. Motion carried.

Bruce Scott related that he has met with the engineer and has a revised set of plans.
However, the plans require manhoie detail to the interceptor, addition of motar to
smooth the flow, detail of pipe on the Cottonwood crossing, stub Tocations and plug
detail., David LaBarbara related that an outside inspector would be regquired for a